

Test Report SL92419292517801FW Date:May 18,2024 Page 1 of 4

DONGGUAN SHI CHANGYOU RUBBER PLASTIC MATERIAL CO.,LTD NO.1 ALLEY 9 CAIBAI, SHANGKOU NEW VILAGE, DAOJIAO TOWN, DONGGUAN CITY, China

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description **ACCELERANT**

Color (A)Light color

End Use (A)Used for the sole

Material number CYKJMIX-2

Country of Destination Vietnam, Cambodia, Indonesia, Bangladesh

Country of Origin China

Age Group Men's, Women's, Kid's (above 36 months)

Is this a retest? No Direct Skin Contact or Not: NO

Main Colors for Full

Package

Light color

May 14, 2024 Sample Receiving Date

Testing Period May 14, 2024 - May 18, 2024

Unless otherwise stated the results shown in this test report refer only to the Test Result(s)

sample(s) tested, for further details, please refer to the following page(s).

Test Performed Selected test(s) as requested by applicant



otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overlear, available on request or accessible at https://morphy.neg/nforms-and-Conditions, Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falisification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN Doccheck (80 sqs. com)



Test Report

SL92419292517801FW

Date:May 18,2024 Page 2 of 4

Conclusion
Total Fluorine Content

Remark

Pass

Remark(s): Pass = Meets Client's Performance Standard.

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch



Koni zhang (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approved of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck-Rogs.com

| No.198, Kezhu Road, Science City, Economic & Technological Development Area, Guangzhou, Guangdong, China 510663 t (86-20) 82155555 f (86-20) 82075169 www.sgsgroup.com.cn
| 中国・广东・广州高新技术产业开发区科学城科珠路198号 邮編: 510663 t (86-20) 82155555 f (86-20) 82075169 sgs.china@sgs.com



Test Report

SL92419292517801FW

Date:May 18,2024 Page 3 of 4







Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck-Rogs.com

No. 198, Kezhu Road, Science City, Economic & Technological Development Area, Guengzhou, Guangdong, China 510663 t (86–20) 82155555 f (86–20) 82075169 www.s.gs.group.com.cn 中国・广东・广州高新技术产业开发区科学城科珠路198号 邮编: 510663 t (86-20)82155555 f (86-20)82075169 sgs.china@sgs.com



Test Report

SL92419292517801FW

Date:May 18,2024 Page 4 of 4

COMPONENT LIST / List of Materials

Sample No.	Component No.	Description	Material	Color	Remark
Α	1	Granule	Plastics	White	

Test Result

Total Fluorine Content

Test Method: With reference to EN 14582:2016, analysis was performed by IC.

 Test Item(s)
 Unit(s)
 RL
 1
 Req.

 Fluorine(F)
 mg/kg
 20
 ND
 20

 Conclusion
 PASS

Remark: ND = Not Detected

RL = Reporting Limit

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

End of Report

Scan to see the report



Verification: check.sgsonline.com.cn



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approved of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck-Rogs.com